SIHOO

8

USER
MANUAL

e.com

o
©
[e]
[e]
o
@
z
S
ES

Sihoo Store EU

Sihoo Store US



Thank you for choosing Sihoo.

We hope our products can enhance your comfort and
promote a healthy lifestyle.

We take pride in offering a comprehensive three-year
warranty for all Sihoo products, supported by
round-the-clock customer service to guarantee your
utmost satisfaction.

Should you require any assistance, please do not hesitate to
contact us at

service@sihooofffice.com

Kindly note: To expedite our services, kindly include your
order number when reaching out to our customer support.

Sincerely,

SIHOO

COER. BHERZESFERDVIELEZLTHICHDHESSTVEL L,

BHOBFI=FERERIZREVLET,

AERSRAZ FREZ L L TRV, ADITREL TLIZEL,
ELLKRR2CHEVIEL R, SEMRIIC TEZHAE) 20T HHALLIL,
SEVPCATHEBLIOENEL. BHOAXS V- R—KIHBLEHLELET
L, SHBRIEITA&LSICEEZBRNZLET,

AEHEHBROSAREHEISTVELRES., PSERCSHEKLCTETWL,
2LBEEWNITREWVWLE T,
(A— )L R — N)service@sihoooffice.com

SERBRICHBVEITR, ARYV—TR—NIEETE BT,
ENBS L CERZ CREIEC L SEBLLELET,

SIHOO



SIHOO
ABOUT US

esll—loo

Sihoo is a renowned specialist in ergonomic furniture, dedicated to offering healthy and
comfortable ergonomic chairs. With a 12-year emphasis on technology and well-being,
Sihoo's mission is to enhance people's lives through innovative and ergonomic furniture
solutions. Presently, Sihoo's ergonomic chairs are available in over 100 countries and
have garnered acclaim among Fortune 500 companies, as well as in more than 10 million
households worldwide.

FR

&2 | BARQUETTE — )
@ + ETUI @ S‘@ % m 3 Pensez 3 []3 - .E]““. ‘ fg
& FiLM AL é donner ou recycler. PR - Magan n Déchsterie

Séparez les éléments avant de trier https:/quefairedemesdechets fr

CAUTION! ACHTUNG!!

Arbeiten an Gasfedern nur durch
eingewiesenes Fachpersonal.

Work on gas springs only by
trained specialist personnel.

CONTENTS

1.User Manual-----------------mmmmmeoeooe P01-P06
2.Benutzerhandbuch-------------oooooonooe PO7-P12
3.Manuel utilisateur------------------------- P13-P18
4.Manuale utente ---------------ooooooo oo P19-P24
5.Manual de usuario ----------------ooooooo P25-P30
6 MILERIAE - P31-P36
L1235 ) JA ---ooe oo P37-P42



User Manual

Parts List

(Please refer to the actual size. Each type of screw and washer has one reserved as a spare.)

Key Description Part Qty. Spare

N 10mm washer @@ @ 2 1
o) Spring washer @e @ 2 1
P Chair leg screw (M5x38) i i i i i i 5 1
Q Backrest screw (M8x40) éé é é 3 1
R Mechanism screw (M6x20) g@g@ @ 4 1
S Armrest screw (M8x45) i i i 2 1
T Hex wrench T 1

Key Description Part Qty. Spare
A Wheel 5
B Chair leg tube 5
C Base 1
D Seat cushion 1
E Mechanism 1
F Armrest 1 pair
G Headrest 1
H Backrest 1
Gas lft Ry 1
J Left armrest cover Q 1 1
K Right armrest cover @ @ 1 1
©O©
L 6mm washer @ @ 4 1
M 8mm washer @@@ @ 8 1

Note: Please sort the screws and measure their lengths beforehand for easier assembly.

01

02



7 & | Assembly Instructions o
N 4 o

(Please refer to the actual size.) Video Guide

Connect 5 chair leg tubes to the base using 5 M5x38 screws, then insert the wheels into
the chair legs.

Connect the seat cushion to the mechanism using 4 M6x20 screws and 6mm washers,
ensuring proper front-to-back alignment.

03

Attach the backrest to the seat cushion using 3 M8x40 screws and 8mm washers.

Connect the armrest to the backrest using 2 M8x45 screws, spring washers, and 10mm

washers. Press armrest caps into the screw holes, differentiating between left and right.

04



i
[

Insert the headrest into the backrest to complete the chair assembly.

80 Operation Instructions

(Please refer to the actual size.)

Adjustable headrest
height (8 levels)

Coathanger . / Headrest bracket
connector can be adjusted
downward by 22°.

Headrest can be adjusted
upward and downward by
22° (2 levels).

Armrests can freely flip up

The lumbar supportcan ____ | Al and down, and slide back
dynamically adjust back and forth.
and forth.

Pull up on the handle to adjust
the chair's height.

Pull out the handle to unlock
the recline.

Push in the handle to lock the

recline position. Recline tension adjustment

®Tighten @Loosen

Safety Installation

1. Each chair is designed to support the weight of one person only.

2. Please use the chair on a flat, even surface.

3. Do not allow children under the age of 5 to sit on the chair without supervision.

4. Avoid sitting on the armrest to prevent potential accidents.

5. Do not stand on the chair, use it as a ladder, or step on it.

6. Please refrain from placing excessive weight on the chair or using it as a makeshift trolley.

7. Avoid using sharp or pointed objects that could damage the chair, and keep it away from
open flames or sources of heat.

8. For your safety, do not attempt to disassemble the gas lift mechanism.

05

06



Benutzerhandbuch

Stuckliste

(Bitte beachten Sie die tatsachliche GroBe. Von jeder Art Schraube und Unterlegscheibe ist jeweils

eine als Ersatz vorgesehen.)

Schlissel Beschreibung Teil Menge Ersatz

N 10mm-Unterlegscheibe @@ @ 2 1
O Federring e e 2 1
P Stuhlbeinschraube (M5%38) i i i i i i 5 1
Q Ruckenschraube (M8x40) ééé é 3 1
R Mechanismusschraube (M6x20) g@g@ @ 4 1
S Armlehneschraube (M8x45) i i i 2 1
T Inbusschlussel T il

Schlissel Beschreibung Teil Menge Ersatz

A Rad 5

B Stuhlbeinrohr 5

C Basis 1

D Sitzkissen 1

E Mechanismus 1

F Armlehne 1 Paar

G Kopfstiitze 1

H Riickenlehne 1
Gasdruckfeder % 1

J Linke Armlehnenabdeckung @ 1 1

K Rechte Armlehnenabdeckung Q Q 1 1

. ©O©
L 6mm-Unterlegscheibe @ @ 4 1
M 8mm-Unterlegscheibe @@@ @ 3 1

Hinweis: Bitte sortieren Sie die Schrauben im Voraus und messen Sie ihre Langen, um die Montage zu erleichtern.

07

08



'4

/\;., Montageanleitung Nach

(Bitte beachten Sie die tatsachliche GroBe.) Videoanleitung suchen

Verbinde 5 Stuhlbeinrohre mit der Basis unter Verwendung von 5 M5x38 Schrauben und
setze dann die Rollen in die Stuhlbeine ein.

Fuhre den Gaslift in das mittlere Loch der Stuhlbasis ein.

Verbinde das Sitzpolster mit dem Mechanismus unter Verwendung von 4 Méx20 Schrauben

und 6 mm Unterlegscheiben, um eine ordnungsgemaBe Vorder- und Riickausrichtung sicherzustellen.

09

Befestige die Riickenlehne mit 3 M8x40 Schrauben und 8 mm Unterlegscheiben am Sitzpolster.

Richte die obere Halfte des Stuhls mit dem Gaslift aus und fiihre sie ein.

>

-
hd

2

Verbinde die Armlehne mit der Riickenlehne unter Verwendung von 2 M8x45 Schrauben,
Federscheiben und 10 mm Unterlegscheiben. Setze die Armlehnenkappen in die
Schraubenlécher ein und unterscheide dabei zwischen links und rechts.

10



Fihre die Kopfstlitze in die Riickenlehne ein, um die Montage des Stuhls abzuschlieBen.

11

(Bitte beachten Sie die tatséchliche GroBe.)

80 Betriebsanleitung

Hohenverstellbare
Kopfstiitze (8 Stufen)

Kleiderblgel . - Der Kopfstiitzenhalter kann
um 22° nach unten

verstellt werden.

Die Kopfstiitze kann um 22°
nach oben und unten
verstellt werden (2 Stufen).

Die Armlehnen kénnen frei
nach oben und unten
geklappt werden und vor
und zurtick gleiten.

Die Lordosenstiitze kann _____

sich dynamisch vor und
zuriick verstellen.

Ziehen Sie am Griff, um die
Hohe des Stuhls anzupassen.
Ziehen Sie den Griff heraus,

um die Neigung zu entsperren.
Driicken Sie den Griff, um die
Neigungsposition zu verriegeln.

Spannung
®Anziehen @ Lockern

Einstellung der Riickenlehnen-

Sicherheitsanweisungen

1. Jeder Stuhl ist nur fiir das Gewicht einer Person ausgelegt.

2. Bitte verwenden Sie den Stuhl auf einer flachen, ebenen Oberflache.

3. Erlauben Sie Kindern unter 5 Jahren nicht, ohne Aufsicht auf dem Stuhl zu sitzen.

4. Vermeiden Sie das Sitzen auf der Armlehne, um mégliche Unfélle zu verhindern.

5. Stehen Sie nicht auf dem Stuhl, verwenden Sie ihn nicht als Leiter oder Tritt.

6. Bitte verzichten Sie darauf, UbermaBiges Gewicht auf den Stuhl zu legen oder ihn als
improvisierten Transportwagen zu verwenden.

7. Verwenden Sie keine scharfen oder spitzen Gegenstande, die den Stuhl beschadigen kénnten,
und halten Sie ihn fern von offenen Flammen oder Hitzequellen.

8. Aus Sicherheitsgriinden versuchen Sie nicht, den Gasliftmechanismus zu demontieren.

12



Manuel de l'utilisateur

Liste des piéces
(Veuillez vous référer a la taille réelle. Chaque type de vis et de rondelle en a une de réservée en tant

que piéce de rechange.)

Clé Description Piece Qté. reCE:ng e Clé Description Piece Qté. red?:n ge
A Roue 5 N Rondelle de 10 mm @@ @ 2 1
B Tube de pied de chaise 5 O Rondelle élastique @e @ 2 1
C Base 1 P Vis de jambe de chaise (M5x38) i i i i i i 5 1
D Coussin d'assise 1 Q Vis de dossier (M8x40) ééé é 3 1
E Mécanisme 1 R Vis de mécanisme (M6x20) g @g@ @ 4 1
F Accoudoir 1 paire S Vis d'accoudoir (M8x45) i i i 2 1
€] Repose-téte 1 T SR EIIED T 1
H Dossier 1

Vérin a gaz % 1
J Housse d'accoudoir gauche @ 1 1
K Housse d'accoudoir droit Q Q 1 1
@O
L Rondelle de 6 mm @ @ 4 1
M Rondelle de 8 mm @@@ @ 8 1

Note : Veuillez trier les vis et mesurer leurs longueurs au préalable pour faciliter I'assemblage.

13 14



'4

/\Jv Instructions d'assemblage Guide de

numérisation vidéo  [I&ikaerT

(Veuillez vous référer & la taille réelle.)

en utilisant 5 vis M5x38, puis insertion des roulettes dans les pieds de chaise.

Fixez le coussin de siege au mécanisme en utilisant 4 vis M6x20 et des rondelles de 6 mm,
en vous assurant d'un alignement correct de l'avant vers l'arriére.

15

Attachez le dossier au coussin de siége en utilisant 3 vis M8x40 et des rondelles de 8 mm.

Fixez l'accoudoir au dossier en utilisant 2 vis M8x45, des rondelles a ressort et des rondelles
de 10 mm. Enfoncez les capuchons d'accoudoir dans les trous des vis, en différenciant entre
la gauche et |a droite.

16



Insérez l'appuie-téte dans le dossier pour terminer I'assemblage de la chaise.

80 Instructions d'utilisation

(Veuillez vous référer a la taille réelle.)

Hauteur du repose-téte
réglable (8 niveaux)
Cintre a manteau Le connecteur du support de
repose-téte peut étre ajusté
vers e bas de 22°.

Le repose-téte peut étre ajusté
vers le haut et vers le bas
de 22° (2 niveaux).

Les accoudoirs peuvent se
relever et s'abaisser librement,
et coulisser d'avant en arriere.

Le support lombaire peut
s'ajuster dynamiquement
d'avanten arriere.

Tirez sur la poignée pour régler la
hauteur de la chaise.

Tirez sur la poignée pour
déverrouiller 'inclinaison.
Poussez sur la poignée pour

verrouiller la position inclinée. Réglage dela tension

d'inclinaison
@Serrer  @Desserrer

17

Instructions de sécurité

1. Chaque chaise est congue pour supporter le poids d'une seule personne.

2. Veuillez utiliser la chaise sur une surface plane et stable.

3. Ne permettez pas aux enfants de moins de 5 ans de s'asseoir sur la chaise sans surveillance.

4. Evitez de vous asseoir sur l'accoudoir pour prévenir d'éventuels accidents.

5. Ne montez pas sur la chaise, ne I'utilisez pas comme une échelle, ni ne montez dessus.

6. Veuillez vous abstenir de placer un poids excessif sur la chaise ou de |'utiliser comme un
chariot improvisé.

. Evitez d'utiliser des objets pointus ou coupants qui pourraient endommager la chaise,
et éloignez-la des flammes nues ou de toute source de chaleur.

8. Pour votre sécurité, ne tentez pas de désassembler le mécanisme de levage au gaz.

~

18



Manuale Utente

. Lista delle parti

(Si prega di fare riferimento alle dimensioni effettive. C'¢ una riserva per ciascun tipo di vite e

rondella.)
. .. s Di . .. . Di
Chiave Descrizione Parte Qta. Ricambio Chiave Descrizione Parte Qta. Ricambio
A Ruota 5 N Rondella da 10 mm @@ @ 2 1
B Tubo del]a gamba della 5 (0] Rondella elastica @ @ @ 2 1
sedia a rotelle
c Base 1 P Vite della gamba della sedia (M5x38) i i i i i i 5 1
D Cuscino del sedile 1 Q Vite dello schienale (M8x40) ééé é 3 1
E Meccanismo 1 R Vite del meccanismo (M6x20) g @g@ @ 4 1
F Bracciolo 1 paio S Vite del bracciolo (M8x45) i i i 2 1
G Poggiatesta 1 T Chiave esagonale ﬁ 1
H Schienale 1
Pistone a gas % 1
J Copertura del bracciolo sinistro @ 1 1
K Copertura del bracciolo destro Q Q 1 1
L Rondella da 6 mm 8©g 4 1
M Rondella da 8 mm @@@ @ 3 1

Nota: Si prega di ordinare le viti e misurare in anticipo le loro lunghezze per facilitare I'assemblaggio.

19 20



'4

/\Jv Istruzioni di montaggio

Scansione

(Si prega di fare riferimento alle dimensioni effettive.) per Guida Video

Collegare i tubi delle gambe della sedia alla base usando 5 viti M5x38, quindi inserire le
ruote nelle gambe della sedia.

Inserire il pistone del gas nel foro centrale della base della sedia.

Collegare il cuscino del sedile al meccanismo usando 4 viti M6x20 e rondelle da 6 mm, assicurandosi
di allinearle correttamente in avanti e indietro.

21

Fissare lo schienale al cuscino del sedile usando 3 viti M8x40 e rondelle da 8 mm.

Allineare la meta superiore della sedia con il pistone del gas e inserirla.

-
@
/u/u—————(éif)

Collegare il bracciolo allo schienale usando 2 viti M8x45, rondelle elastiche e rondelle da
10 mm. Premere i tappi dei braccioli nei fori delle viti, distinguendo tra sinistra e destra.

22



i
[

Inserire il poggiatesta nello schienale per completare il montaggio della sedia.

80 Istruzioni per I'Uso

(Si prega di fare riferimento alla dimensione effettiva.)

Attaccapanni

Il supporto lombare pud
regolarsi dinamicamente
avanti e indietro.

Tira verso l'alto la maniglia per
regolare 'altezza della sedia.

Tira fuori la maniglia per sbloccare
la posizione reclinabile.

Premi la maniglia per bloccare

la posizione reclinabile.

Altezza del poggiatesta
regolabile (8 livelli)

Il connettore del supporto
del poggiatesta puo essere
regolato verso il basso di 22°.

Il poggiatesta puo essere
regolato verso ['alto e verso
il basso di 22° (2 livelli).

| braccioli possono essere
sollevati e abbassati liberamente
e scorrono avanti e indietro.

Regolazione della tensione
della reclinazione

@ Stringere @Allentare

Istruzioni per la Sicurezza

. Ogni sedia & progettata per sostenere il peso di una sola persona.
. Si prega di utilizzare la sedia su una superficie piana e livellata.

. Non permettere a bambini sotto i 5 anni di sedersi sulla sedia senza supervisione.

1
2
3
4. Evita di sederti sul bracciolo per prevenire potenziali incidenti.
5. Non stare in piedi sulla sedia, usarla come scala o calpestarla.
6

. Si prega di astenersi dal mettere peso eccessivo sulla sedia o dall'usarla come carrello

improvvisato.

7. Evita di utilizzare oggetti affilati o appuntiti che potrebbero danneggiare la sedia e mantienila

lontana da fiamme aperte o fonti di calore.

8. Per la tua sicurezza, non cercare di smontare il meccanismo di sollevamento a gas.

23

24



Manuale Utente

Lista delle parti

(Si prega di fare riferimento alle dimensioni effettive.

C'e una riserva per ciascun tipo di vite e

Chiave Descrizione Parte Qta. Rical?:\bio

N Arandela de 10 mm @@ @ 2 1
o] Arandela de resorte @e e 2 1
P Tornillo de la pata de la silla (M5x38) iii ii i 5 1
Q Tornillo del respaldo (M8x40) ééé é 3 1
R Tornillo del mecanismo (M6x20) g @g@ @ 4 1
S Tornillo del apoyabrazos (M8x45) i i i 2 1
T Llave hexagonal T 1

rondella.)
Chiave Descrizione Parte Qta. Rical?1i1bio

A Rueda 5

B Tubo de la pata de la silla 5

c Base 1

D Cojin del asiento 1

E Mecanismo 1

F Apoyabrazos 1 par

G Apoyacabezas 1

H Respaldo 1
Levanta-gas % 1

J Cubierta del apoyabrazos izquierdo @ 1 1

K Cubierta del apoyabrazos derecho Q Q 1 1

©O©
L Arandela de 6 mm @ @ 4 1
M Arandela de 8 mm @@@ @ 8 1

Nota: Si prega di ordinare le viti e misurare in anticipo le loro lunghezze per facilitare I'assemblaggio.

25

26



'4

/\Jv Istruzioni di montaggio

Scansione

(Si prega di fare riferimento alle dimensioni effettive.) per Guida Video

Conecta 5 tubos de las patas de la silla a la base utilizando 5 tornillos M5x38, luego inserta
las ruedas en las patas de la silla.

Introduce el elevador de gas en el agujero central de la base de la silla.

Conecta el cojin del asiento al mecanismo utilizando 4 tornillos M6x20 y arandelas de 6 mm,
asegurando una alineacién adecuada de adelante hacia atras.

27

Adjunta el respaldo al cojin del asiento utilizando 3 tornillos M8x40 y arandelas de 8 mm.

Alinea la mitad superior de la silla con el elevador de gas e insértala.

Conecta el reposabrazos al respaldo utilizando 2 tornillos M8x45, arandelas de resorte y
arandelas de 10 mm. Presiona las tapas de los reposabrazos en los agujeros de los tornillos,
diferenciando entre izquierda y derecha.

28



80 Istruzioni per I'Uso

(Si prega di fare riferimento alla dimensione effettiva.)

Inserta el reposacabezas en el respaldo para completar el ensamblaje de la silla.

Perchero

El soporte lumbar puede
ajustarse dindmicamente
hacia adelante y hacia atras.

Tiredel mango haciaarribapara ~ -----
ajustar la altura de lassilla.
Tire del mango hacia afuera para
desbloquear el reclinado.
Empuje el mango hacia adentro para
bloguear la posicion de reclinado.

Altura ajustable del
reposacabezas (8 niveles).

El conector del soporte del
reposacabezas puede
ajustarse hacia abajo por 22°.

El reposacabezas puede
ajustarse hacia arriba y hacia
abajo por 22° (2 niveles).

Los reposabrazos pueden
voltearse libremente hacia arriba
y hacia abajo, y deslizarse hacia
atrasy hacia adelante.

Ajuste de latension de reclinado.

SApriete  ©Afloje

29

Istruzioni per la Sicurezza

. Ogni sedia & progettata per sostenere il peso di una sola persona.
. Si prega di utilizzare la sedia su una superficie piana e livellata.

. Non permettere a bambini sotto i 5 anni di sedersi sulla sedia senza supervisione.

1
2
3
4. Evita di sederti sul bracciolo per prevenire potenziali incidenti.
5. Non stare in piedi sulla sedia, usarla come scala o calpestarla.
6

. Si prega di astenersi dal mettere peso eccessivo sulla sedia o dall'usarla come carrello

improvvisato.

7. Evita di utilizzare oggetti affilati o appuntiti che potrebbero danneggiare la sedia e mantienila

lontana da fiamme aperte o fonti di calore.

8. Per la tua sicurezza, non cercare di smontare il meccanismo di sollevamento a gas.

30



. @A

%B”“(DU‘*(X%L%E’%?L W, EEBORLETYYv—IF. TNZNIDTOFHEELE L TARTN

TLET.

[ EBEAzRER i HE FEE &2 BBaAsHER BB HE TFEE
A i 5 N 10mmI W v — @@ @ 2 1
B BFOMF1—7 5 o) 2TUVHT Ty v — e e e 2 1
C R—2 1 P BFOMRY (M5x38) iiiiﬁ i 5 1
D BHway 1 Q BHENADRY (M8x40) ééé é 3 1
E ARZZLs 1 R ANZZLORY (M6x20) LAEE L 4 1
F lingz:Nba 133 S B F DR (MBx45) ii i 2 1
G ~Y RLZ b 1 T NALYF T 1
H HEN 1

H2UT K % 1
J RN 73— & 1 1
K FRHENT AN — o o 1 1
L 6mmI Y > v — 8©8 4 1
M 8mmT Y v — ©X0© (© 3 1

SHR: AL TOTVELSIC, HEHUHRIEDEL TRETEZM>THEEXT,
31



P
X

MR FIEE

(RBEOY A X% SHRLET W, )

BFOEF 1 —TZN—X(T5ADMEx38DR L TINfFIF. ZDE., HRztmFORICEA
LTLIEEL,

I—=hH w3V ANZXLITLARADMEx2001 L £bmmD T v+ —%&{E> TEDfF1F.
ELLVEIEOEIZTHERL TLRTL,

33

BNz —h w2 av(C3AROM8x400DRL E8MMD T WY v —=FE>TENMIF TLRETL,

T—LU AN EEBENIC2ARDOMEX450R L. RTUYHDwyv—, ZL TI0mmDI v
Sy —&ES>THDMIFTLETV, QURICT—LL AN v wIT%BLIAK, A%
XBIL TLIEEL,

34



i
[

ANY RLUZRZEEENICTHBAL T, BFOERIITZRTLTLREETL,

80 RMEFIRS

(RBOY A X% SERLIZTL, )

BB TEBAY KL
2 |~ (BEXRE)

AYRLRNT Sy FOX
U5 —d22° I EE
TEET,

Ay RLZ M EFIZ22°
(2RRME) BETTFT,

T—LL R MEBERICETICH
BESY AR — b ERIBICY 1 \ DEH. HIRICZATIRLET,

FIYIICHETEEY,

N> RILES|EEFT. BFOES
ZFELET,

NV RILESIFHLT VIT1Z
VU ERRRLET,
NYRILEHLAAT, VIZ1=

VUMBEEOY I LET, VIZA=VIDT Y a Vi

OFDD OEDD

y
ZEET

1. EBFIIADDETOHREEZZBLSCHTTINTVET,

2. E5TY—HRATHFESERLLET W,

3. 5mARBOFRICEEBODETRFICESERENTIRETN,

4, BT, FHNFITESTVTLRTL,

5. BFOLICIZ>/D. [FLSELTERLRED, BHBITESTED LIEVWT LT,

6 BELETEZRFICHELD. RBOFHLELLTERLEDLEVWTLETL,

7. BFEIE DT ZUHEMEDS ZHA LM ORS>TYDERE BT, 27—V T —LO#EN S
BEFTLREW,

8. HHNRED . HAVINEBZEDBLESELIEVTLETL,

35

36



5>Vl aosld
€85 JSJ (sblii>S 859220 8a>1y @lluncy A1y slosmo 3>g) . osledll pzdl Il gs=))l 5>

bl | awsl s3I oy cleoll
1 2 @@ @ o 10 L3 dlui N
1 2 e@e e ER ST DS 0
C s TN cssenmsan | -
N T e
1 4 g@g@ @ LY lows (M6x20) R
1 2 i i i ehdll wiwo lows (M8x45) S
1 T S plide T
37

wblixVl | sl e5l o)l glieol
5 Ao A
5 @Sl Blu Lol B
1 dusls C
1 J=dl) 8slug D
1 i E
sz sles glydd) s F
1 ool ds G
1 Salal) de H
1 % L) sl
1 1 ® 1 ) ds ellat J
1 1 Q @ Sl e 5Laa) elusl K
1 4 8©8 o 6 Lyl At L
1 3 ©X0X0) (©) (o 8 layhas Ut M

38




oo polucs 3 plaseiuls asill 8olug I el G35 M8x40 8 Jhdy CVluég

A5l ddly zo gusS 3o 3lsll o] Bl3loxe.

G 2 plasuly alall diucs gl e Juosn 08 M8x45 hdl .oe 10 OYLuss 45535 OYlusy
onedlls Ll o sacadll mo ¢ loacdl Sl § gyl dins dckas] .

39

geoxill Wloudss

dasll podl U] g5, (o

A
X

Paso 1

b 5 plasialy Suslally oSl doy¥ bl 5 Jooss M5x38c o3

oS Bus § sl dosl] § 5l dsdly Jo-ol.

oo ST g cole 6 . solus 4 plaseialy 4JYL usil] 83lug eosy 3 M6x20 CYLuss
Calsdl ) el (o pusmal] dizgtl

40



,,)j ,,,,,,,,,, (Olsians 8) daisil) Lo ol ) s glisy)

Ghmeolslod 58 Joss bed oSg
,,,,,,,,, 3 22 jlaig JiwY ool )l dts.

Jia¥s oY Gl sis b 5S¢

(Obisius) d255 22 jlads.

,,,,,,,, el Wil LES O oS

Ul Ulad LSl ol Jid s b oS5, § Lbls Llad 3355 « Jaudy oY &m0,

(oS gl b oY Gl o,
SAS3YI 48 ey ] oo,
clalzl mog Jad) jadll e hasl.

sl doass 1851
L@ WG

@Sl dsgazee JWSY Salall Wi § bl Aiawn J-o1.

n

aoMwd! wlowds

Jsd a>ly pazd Ui pedd (sowyS US puouai pi

+9iaut0g gilanio cdn.w e gé\.l-d)s.”pl:ml > .

cBli] LS oawySIl (ale Guwslzdl dolzl (w o> JlabMJ lgxows V

aloizo Wslg> £989 iz uchll dowe (sde Gwolzell lguises

e paall 29 9l codowsS aolazeiwl «sw,Sl (ol lgass V.

b8 a8 anliziwl of cswSUl sde w5 039 g9 iz s

o< Pum @ haisly cosow,SIU o =l o oSy sl @auasdl ol 83l bVl plasuiwl iz .
8,12l 5slas ol g aSoll waplll

Sl g9, adl eliSas lodglss V cpSioMaw J>1 oo

Nouhswiik

(o]

41

42



Sicherheitshinweis Gasdruckfeder

Die Gasdruckfeder kann von Laien eingebaut werden.

Achtung: Arbeiten an der Gasdruckfeder und deren Austausch duirfen nur von
geschultem Fachpersonal durchgefiihrt werden.

Sitzhéhenverstellung (111 - 119 cm)
Die Sitzhéhe kann nur bei angelehntem Riicken eingestellt werden. So kdnnen Sie den
Gegendruck des Gewichts unter der Riickenlehne einstellen.

Neigungseinstellung der Riickenlehne (100° - 116°)

Die Neigungseinstellung der Rickenlehne (Rickenspannung) lasst sich schnell mit
dem Drehrad unter dem Sitzpolster regulieren. Mit dem Griff auf der rechten Seite
kénnen Sie die Neigefunktion arretieren oder entriegeln.

Kopfstiitze
Die Kopfstiitzenhalterung kann um 22 Grad nach unten geneigt werden. Die Kopfstiitze
selbst Iasst sich um 22 Grad (in 2 Stufen) nach oben und unten verstellen.

Armlehnen

Die Armlehnen sind frei nach oben und unten klappbar sowie zur optimalen Anpassung
nach vorne und hinten verschiebbar.

Tipp: Fir eine optimale Entlastung der Wirbelsaule, des Schultergurtels und der
Armmuskulatur sollten Ober- und Unterarm einen Winkel von ca. 90 Grad bilden.

43

Normen/
Zertifikate
Qualitatsgiitesiegel

Konstruktionsgrundlage der SIHOO Serie sind Normen
und Anforderungsprofile zeitgemalfer Sitztechnik. Die
SIHOO Serie ist SGS + TUV Rheinland LGA Produkts
GmbH geprift und zertifiziert.

EN 1335 -1/-2:2018 Buro-Arbeitsstuhl

EN Siegel EN 16955:2017 Gasdruckfeder / EN 12529 Laufrollen

Zertifikatssymbol ﬁlcherhen fir hohen ergonomischen Standard Gber EN
inaus

Garantie Auf diesen Stuhl haben Sie 3 Jahre Garantie

Wartung/Reinigung

Alle mechanischen und beweglichen Teile sind
wartungsfrei. Gelegentliches Saubern der Laufrollen von
Teppichflusen ist ratsam. Fiur die Reinigung der Bezlige
entfernen Sie zuerst den Staub. Flecken behandeln Sie
mit einem weil3en, weichen Tuch (keine Mikrofaser).
Zuerst reinigen, dann pflegen. Sitz- und Rickbezuge der
C300 Serie sind nutzerfreundlich wechselbar.

Anwendung

Dieser Birodrehstuhl darf nur bestimmungsgemaf unter
Beachtung der allgemeinen Sorgfaltspflicht und der
Anletung benutzt werden. Bei unsachgemaflem
Gebrauch (z.B. Aufstiegshilfe, Sitzen auf den Armlehnen,
extremen Belastungen) besteht Unfallgefahr.

Rollen

Serienausstattung mit Rollen fir Teppichbéden. Auf
Wunsch weiche Rader fur Hartbéden, erkennbar am
andersfarbigen Laufring.

Aus sicherheitstechnischen Griinden muss ein
entsprechender Austausch der Rollen bei Wechsel von
Teppich- auf Hartboden und umgekehrt erfolgen.

Wichtiger Hinweis

Gasfederaggregat nicht erhitzen und nicht gewaltsam
offnen! Arbeiten und Austausch an Gasfedern nur durch
eingewiesenen Fachpersonal.

Vertretung in Europa:

MARWAY Consulting UG
(haftungsbeschrankt)

Am Maibusch 108 -110,45883, Gelsenkirchen, Germany
Tel: 0049 17645084650
Email: MARWAY.UG@outlook.com

Representative
in England:

GSG CONSULTING
GROUP LIMITED

Address: Montague houses unit 3 Matthew street Manchester
Postcode: M12 5BB

Tel: +44 7850 387628

Mail: GSG--GROUP@outlook.com

44




Help Center

About Products:

Q: The backrest mesh is broken.
: Please contact us, and we will arrange the delivery of a replacement!

A

Q: The chair is too short for me.

A: Please adjust it to the maximum height to see if it's suitable for you.
If not, we recommend changing the gas lift.

: What if | receive a damaged or incorrect product?

: If you receiv e a defective, incorrect, or incomplete product, please contact us
immediately and keep all items and packaging materials until your claim is resolved.
If your replacement product is out of stock, we will notify you immediately of the
estimated arrival date and work with you to suggest a suitable replacement product.

>0

Q: | hear noises when sitting on the chair.

A: Please check if all parts of the chair have been installed tightly. If not, there might be
a problem with the mechanism, and we recommend you send us a video for further
evidence first.

Q: Why would the armrest shake?
: Please check whether the screws are tightened enough first, then check the shaking
of the armrest pad.

>

: The backrest shakes.
: The backrest might not be installed tightly. It's recommended to reinstall it first.

: There is an abnormal odor when the chair is taken out of the box.
: Please leave the chair in a well-ventilated room for 2-3 days before use.

>0 PO

Q: There are scratches or cracks in the backrest or other parts.
A: We hope this does not affect the normal use of the chair, and you can consult us for
the replacement of the flawed parts.

Q: There are missing parts in this order.

A: In this case, please inform us which parts are missing along with your order number
and provide us with a photo of all the parts you currently have. Then, we will report
this to the factory and arrange the delivery or work with you to find a satisfactory
solution.

Q: The chair makes me uncomfortable, but | cannot find where the problem is.

A: We are sorry to hear that you are having an unsatisfactory user experience. Please
kindly send us a photo or video of where the problem might lie. This way, we can
better locate the issue and offer you a solution.

45

About Delivery:

Q: What is the estimated delivery time?
A: Home delivery within the continental U.S. usually takes 3-8 days.

Q: The product has not been delivered.
A: We apologize for the inconvenience caused. Due to COVID-19, shipping may
experience delays. Please be patient, and we will keep track of it with you.

Q: The product fails to be dispatched.
A: Please contact us, and we will confirm your address again. Then we will report this to
the DPD.

Q: The shipping information has not been updated.
A: Due to a large quantity of orders, it might take some time before the information is
fully updated. Your patience is highly appreciated.

Q: There are scratches or cracks in the backrest or other parts.
A: We hope this does not affect the normal use of the chair, and you can consult us for
the replacement of the flawed parts.

About Orders:

Q: Can | cancel my order?

A: For items that have not been delivered or items with delayed delivery, canceling the
order will be accepted. Inventory items are usually shipped within 24-48 hours after
an order is placed. Once the items are shipped, they cannot be canceled. *Orders of
customized or special items cannot be canceled.

Q: My order is lost during delivery.

A: Please contact the responsible logistics center and provide them with detailed
information for compensation. If you need any help concerning this, feel free to
contact us.

46



